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1. BE SR Sample Description
B 24 PR HETREY Bk FEmm A5
Sample Name Li-ion Polymer Battery Model Name PL596060P
MR8 = BRINTH 25 T3k A R 2 =)
Testing laboratory | Attestation of Global Compliance (Shenzhen) Co., Ltd.
il PRI 5 22 DXAR I A7 TE A T4 X E PR IR = Tl | 55 19 #REE —. )2
bk . : . . . .
Testing Address 1, 2/F, Building 1.9, \.Junfeng Industrial Park, Chongqlng Road, Heping Community, Fuhai
Street, Bao'an District, Shenzhen, Guangdong, China.
ZAEHAL YT G BEARG IR A A
Applicant Shenzhen Jingwah Information Technology Co., Ltd.
i DRYNT A H X A5 T A s pk X AR % 168 5 501 4 15 6 1%
B A . : ,
Applicant Address 6F, BI_dg.4, J_lnghga Sq_ualje, No. 168, Zhenzhong Rd., Fl.!qlang Community,
Huagiangbei, Futian District, Shenzhen, Guangdong, China
Az L PRI 203 e U5t e VAT BR A 7]
Manufacturer Shenzhen Century New Energy Battery Co., Ltd.
e AL YN 5 2 DA U Tk X
Addrlzzss u Fifth Industrial Zone, Shiyan Town, Baoan District, Shenzhen, Guangdong, China
AR | sk e A
Cell Shenzhen Century New Energy Battery Co., Ltd.
i
Use
CERIE it A 70 A T A H T 20 2S1P
Battery Type Rechargeable Li Battery Composing Mode
Bk HL BUE R &
Nominal Voltage 7.4V Rated Capacity 2800mAn
FLEY AR bR RN
Watt-hour 20.72Wh Form Almost Cuboid
sura B 1k
Limited Charge 8.4V 6.0V
Cut-off Voltage
Voltage
. R RS 78 L LI
T 560mA Max. Continuous 1400mA
Charge Current
Charge Current
B R ST H LA s
Max. Continuous 1400mA LB L 56mA
) End Charge Current
Discharge Current
R 5
Cell Model PL596060 Cell Rated Capacity 2800mAn
JFUAI 1 SE R T
Client Date 2022-03-25 Completing Date 2022-04-13
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2. iRk FruE Standard

BeA B GBS AP AETEY (B8 7 i) 38.3 714
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Subsection 38.3

3. R E &4 Test Item And Conclusion

M RE O g5

MR H Item Sﬁrﬁiﬁﬁfmier %518 Conclusion

i E AL, Altitude simulation it Pass

R Thermal test B Pass

&3} Vibration )Z(t)Z(j i# Pass

i Shock Bt Pass

HhER%E % External Short Circuit B Pass

%I Crush >Z<:~>Z<2 it Pass

i ¥ 78 L Overcharge )2(1 8_)2(112 i#Ei Pass

5l jB #. Forced discharge )Z(;Ij')zéz it Pass

ERAE A (B BRI AR HEF M) (ST/SG/AC.10/11/Rev.7), 38.3 F [ E K.
The submitted samples were complied with <United Nations Recommendations on the Transport of
Dangerous Goods: Manual of Tests and Criteria>(Seventh revised edition), sub-section 38.3.

4551712 3% Report Revise Record:

A BB E ZRAH ARt #/
Report Version Revise Time Issued Date Valid Version Notes
2 e Y 4
V1.0 / 2022-04-13 ax HRAAT
Valid Initial release

LA HHA ‘?V 7 e A
Tested by %} ]LI_B) %—K Reviewed by nf 7 Approved by /k‘;é)ﬁ?
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MR K 1% 99 Description of the sample

Z1~Z4, A ZE T 8 O A 156 4 A IR A 1 L
210-213 Batteries at first cycle in fully charged states;

X1-X4, 552532 B 7 LSRR A U145 TR e 4 78 FEURAS 1 FLE;
X10-X13

Batteriesl after 25 cycles ending in fully charged states;
25""29 A=

S AN AT 7 RO A 91 5 4 A RS FES A B BT 50 % Y HL S
Cells at first cycle at 50% of the design rated capacity;
o9 95263 B A HLHO B W15 76 MBS A 2 R (150% B e 5
The 25th cycle of charging and discharging 50% of the battery cell in rated
capacity state;
AN FEBCR A B 58 A R RS T L

Cells at first cycle in fully discharged states;
X14~X23 5552550 7 HhL e P B TR U 5 A IR A 1 i e

Cells after 25 cycles ending in fully discharge states.

Z214-723

] fg BRI 1E A 2 Test case verdicts:
— BRANE A7 i Test case does not apply to the test object N/A(Not applicable)
—IRI 45 RAFH K Test item does meet the requirement P(ass)

— IG5 R AFF & ZR Test item does not meet the requirement F(ail)
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) PRAEER WAL R Hl5E
Clause Requirements Result Verdict
38341 | MR RERAM Az 1 P

Test 1: Altitude simulation See Table 1
TS FEL Yt A L 2E R R AN KT 11.6kpafIIR IR 5 o02045°C Y | TBidls, ofk P
FMETIAFAD T8N o TR,
Test cells and batteries shall be stored at a pressure of 11.6kPa B ERTEHE K
or less for at least six hour at ambient temperature (20+5C) No Igakage, no
SR A AR . LT IR, BRAMEEK, | oo
I H AR i th 5 FE i 40 7R 58 J5 1 T 4% L AN /N T AR 3 T IX — no rupture ar,]d
I AT R HI90% . A Ok H T B ERANE ] T 78 A R IR S IR B B | no fire,
AT .
Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.
Wik 2: EERR #% 2
38.34.2 Test 2: Thermal test See Table 2 P
PRI VAT it A e R IS IR S5 T 72 C2 C A NP R | BB, Tfk P
6/, B AR IR IR FE S5 T-40 C2 C I &4 T AR R D6/ . o TR,
PR MR S B L R 22 1) B K T 8] A 30704 . AR R kAT, | BRI K.
FCTER0K, 3 F Br A s T AT FL L 4L R A B I S No leakage, no
(20°C5C) TAFIHR4/N o X T KA AR Rt A, Fe e T i élesr;tlsnsgerr?t?le

UG O 1) A5 1210 | 6 rapture and
Test cells and batteries are to be stored for at least six hours at | o fire.
a test temperature equal to 72+2°C, followed by storage for at least
six hours at a test temperature equal to —40+2°C. The maximum
time interval between test temperature extremes is 30 minutes. This
procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20 £ 5°C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at
least 12 hours.

BOR A TTE I HFR . O, TR K,
I H A A0 H v B Vb A AE 156 5 T i L R AN N T AR AT IR —
BRI HTHLERI90% . A7 9% B s ) SR AN E T 78 iR IR A 56
TR LY A

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.
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Clause Requirements Result Verdict
WiR3: HRsh W% 3
38.3.4.3 Test 3: Vibration See Table 3 P
H AT R A K [ TRV &, ARG I AT, JRaedE | TEle, LHE P

W AR, IREDSUR ERRNY, AR 7 A | L IR, X
200 #2218, FLEE] 7 hE, BEREN 15 Avbh. X —IRENRAY | BRRERA.
SRR P I 27 B R — 7 AT 12 K, $36 A | No leakage, no
3N, Hrh— MR AU R venting, no

Cells and batteries are firmly secured to the platform of the gf?j;teurp: Iaer,]d
vibration machine without distorting the cells in such a mannerasto | e

faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and
back to 7 Hz traversed in 15 minutes. This cycle shall be repeated
12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of
vibration must be perpendicular to the terminal face.

VEXT R AR, S EA R 12 T3 d il Al b (il
AUNRL R ), AR 12 T30 SR Rt ] CRAY it ) A
K.

The logarithmic frequency sweep shall differ for cells and
batteries with a gross mass of not more than 12 kg (cells and small
batteries), and for batteries with a gross mass of more than 12 kg
(large batteries).

XA NS s A . AN 7 R 2Z AR, OREF 1 gn IR R INIH B
ELRIFIER] 18 2k, RIGRHRIERIFAE 0.8 2K (B hif2 1.6 =
KD, IR AR BB R INE B B 8gn (JHFELI A 50 #1722 -

W B K B2 CRIFLE 8gn ELBISNA 3G N 2] 200 2% .

For cells and small batteries: from 7 Hz a peak acceleration of
1gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8g, occurs (approximately 50
Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200 Hz.

PR . A7 BRZETTAS, OR4F 1gn BORCR NS, B2
FIBF 8 ML . I IRIEIRIFIE 0.8 2K (s 1.6 =KD
FEIG AR 2 B KNI IA R 29, SRR LRN 25 #f25) - Kk
I LR FFAE 290 ELRIRF KGN 3] 200 ##2% .

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 2gn occurs (approximately 25 Hz). A
peak acceleration of 2g, is then maintained until the frequency is
increased to 200 Hz.

TR AT A A I P AR JE s e . o TRA. o
WEANTCEE K, I HAEAS F th Bl sV A 28 = A B 22 35 A b
(I8 e 7 RIS ) T FE AN N T AEREAT IX — 12U A A 10
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4

ZEXHX

RN JEE 150gn M K {7 R 5 (8] 622 70 14 3 1152
Wemtadie BT ORI L 5 22 S di KNI 2 50gn MK R B2 8] 11 2240
DR SNIECE S 2Lk T

Each cell shall be subjected to a half-sine shock of peak

acceleration of 1509, and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of
peak acceleration of 50g, and pulse duration of 11 milliseconds.

BEA LU AL AR A PR b 2L 11 S5 B 1T 52 VAL e 5 P 2 I S

dio /N Lt A R fk e R SR (8] L6 22 D
MRS RO 112280, A2 3 QU Tk 5 22 N AR s
o

X TR FE L 2 4 fik

Ha it R/ NEEAE N i ik e RE 2 8]
Battery Minimum peak acceleration Pulse duration
150gn BLA 25 5 H B MA
150gn or result of formula
N EL 6D
Small Acceleration (ge) 100850 ;S/
: cceleration (gn)= ;
batteries mass
whichever is smaller
50gn 5 45 R BME
) 50gn or result of formula
KA rE 225D
11225
Large . _ 3000 11ms
batteries Acceleration (gn)=

*
mass

whichever is smaller

* AL T8 i 5 Mass is expressed in kilograms.

Each battery shall be subjected to a half-sine shock of peak

acceleration depending on the mass of the battery. The pulse
duration shall be 6 milliseconds for small batteries and 11
milliseconds for large batteries. The formulas below are provided to

no rupture and
no fire.

) PRAEER WAL R Hl5E
Clause Requirements Result Verdict
90%. A oK L s (LR AN T 70 4 R IR AS 1 12U 56 Fe s R RS 2H
Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.
Wik4: W3 4
38.3.4.4 Test 4: Shock See Table 4 P
BRI e e R RS R B L, SRS | RIS, T P
ARG L 2H ) AT e BT o oK,
Test cells and batteries shall be secured to the testing machine A MITEHE K
by means of a rigid mount which will support all mounting surfaces No leakage, no
of each test battery. venting, no
2 57, 2 disassemble,
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calculate the appropriate minimum peak accelerations.

FEAS ML B AL A R AE = A B BT S BT A2 =
wpih, EEERFREZ =0, BIE 18

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each
of three mutually perpendicular mounting positions of the cell for a
total of 18 shocks.

FOR BB TE I THA . TR, oM K,
I HAEAN 50 H it 5 F v 2H AR R J5 T L AN /N T AR AT 1K —
5 HT LR 90% A 5% i He ) R ANid H T 58 2 TEOR AR AS ()56
AT .

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

Wik 5: 4 el AES
38.3.4.5 Test 5: External Short Circuit See Table 5 i
P IR B R b B RV L R D P — BRI, DS AN R TR AR | AR, Tk P

B 5 Fase () 5T+ACIIERE . NP [ E T B b BRI AL MR | R, ek
Beit, HEREETIP AR . WSRO R ATH, T | No

AT /INTE B 4 /A 57+4°C [IFREE FAF 6 /M, 4 T KU ey | disassemble
AR L4 55/0 75 5744 CIIERYE T AERL 12 /i . S5 sy | MO fuPture and
A 5T+ACIH ST, NS — MM BH AR N T 0.1 WU )R EE '
A

The cell or battery to be tested shall be shall be heated for a
period of time necessary to reach a homogeneous stabilized
temperature of 57+4°C, measured on the external case. This period
of time depends on the size and design of the cell or battery and
should be assessed and documented. If this assessment is not
feasible, the exposure time shall be at least 6 hours for small cells
and small batteries, and 12 hours for large cells and large batteries.
Then the cell or battery at 57+4°C shall be subjected to one short
circuit condition with a total external resistance of less than 0.1
ohm.

TX — G SR R IV AE LD B AR T 2H 1) AR SR 2 [B] B 5744 °C J5 4k B
B AN, B0 TR A A IR O R B T — s R THR
HARFHR T %A . 0 ANA 20 R 2 D IR S IR R kA7

This short circuit condition is continued for at least one hour after
the cell or battery external case temperature has returned to 57 +
4 °C, orin the case of the large batteries, has decreased by half of
the maximum temperature increase observed during the test and
remains below that value.The short circuit and cooling down phases
shall be conducted at least at ambient temperature.
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BRI AL I ZH AP ST fE AT 170°C,  IF HAR RS I A Hh A
R G 6 /N A TCER, TR, K.

Cells and batteries meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble,
no rupture and no fire within six hours of this test.

MK 6: F|E/HE % 6

38.3.4.6 P
Test 6: Impact / Crush See Table 6
B CEHTEERTET 18 Z KB i) N/A N/A
Impact (applicable to cylindrical cells not less than 18mm in
diameter)

URE R B A VB TRAE IR AR T, — R 316 B AN
B L, I E R 15.8 2 K+0.1 =K, KEE/D 6 8
K, B K R, M F 2 KE . K91 Tr+0.1 T
(1) B A 6142.5 JEEOK /5y Ak Bk V& BN AT RE 2 AL, — AL
VAT PERIR L ) ¥ A A B ) /) 1) BB B T I DA ) . B
MIEBEE R T 5 SR EEN 5K SR T 2 90 2T .

The test sample cell or component cell is to be placed on a flat
smooth surface. A 15.8mmz=0.1mm diameter, at least 6cm long, or
the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample.
A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5 cm
at the intersection of the bar and sample in a controlled manner
using a near friction less, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

P A Re, NN S~ E R AT OF 5 BB R O )
HA% 15.820.1 =K IR B . 1A R &2 — i
o

The test samples is to be impacted with its longitudinal axis
parallel to the flat surface and perpendicular to the longitudinal axis
of the 15.8mm=0.1mm diameter curved surface lying across the
centre of the test samples. Each sample is to be subjected to only a
single impact.

SR A AL I ZH AP SR fE AT 170°C,  IF HAR RS I A A
IG5 6 /N A TCARAK, ToiE K.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble
and no fire during the test and within six hours after this test.

BE CEM TR, 488, MMM ma T 185k | LK T P
(AT AE T Lt D ﬁ,%ﬁko
. . . . o)
Crush (applicable to prismatic, pouch, coin/button cells and disassemble |

cylindrical cells less than 18mm in diameter) no rupture and
H Fth BT FRIB S PRSI 2 [R5 e, 5% s 0 BE S8 i oK, no fire.
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Clause Requirements Result Verdict

TEEE— N fih o5 b B R 2 N1 5K FD . B R Rt AT, EEIH
AR =AM Lz —
(a) Bt /) BB 213 T4:40.78 T4
(b) LB B2 10024K; B8]
(c) FLI AR IA SR 4R I L 1 50% 51 B L
A cell or component cell is to be crushed between two flat
surfaces. The crushing is to be gradual with a speed of

approximately 1.5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original thickness.

— HIRBERKE /. R R R 100 2R £, sy AR 20
KRR 50%, BP AT fERRIE 1.

Once the maximum pressure has been obtained, the voltage
drops by 100mV or more, or the cell is deformed by at least 50% of
its original thickness, the pressure shall be released.

A TR AR 2 F vty S AN 3 B %) — T it 1 o L1788 13 T FL s 182 DA HG
SPIHRT o [RAT I H it S5 9N Ak T B 5 T e s

A prismatic or pouch cell shall be crushed by applying the force
to the widest side. A button/coin cell shall be crushed by applying

the force on its flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal axis.

AR It T A F v R — TR il 1RE N 4k 22 W 5 6
NI o TR0 IS FH 22 R AR A I A 56 ) R BT 1 R T EEAT

Each test cell or component cell is to be subjected to one crush
only. The test Samples shall be observed for a further 6 h. The test
shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

BOR M A EL 2 AN S TR AN 170°C, I BAR ISR R A
IG5 6/ N TCAd A, ek K.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble
and no fire during the test and within six hours after this test.

WA 7: L7 RET
38.3.4.7 Test 7: Overcharge See Table 7 P
75 Hh 000 A 1 T 1 B AR e M MR T A A
BN L0 -
(a) LSRRG 75 R K T8RN, bl e | EOE R
P L5 K 7 LT G 435 SR 22 R 2 T P N2+ ﬁi;g&b P
(b) I RTEE LI 5 LR KT 18RS, RIS BN E RN | oo op

K5 H IR F .21
P R FR BRI FHERT, JEAT IO RORT L 24 /M
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PRAEER

Requirements

WiRE R
Result

H
Verdict

The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current. The minimum
voltage of the test shall be as follows:

(a) When the manufacturer’'s recommended charge voltage is
not more than 18V, the minimum voltage of the test shall be the
lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer’'s recommended charge voltage is
more than 18V, the minimum voltage of the test shall be 1.2 times
the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration
of the test shall be 24 hours.

BR 70 H At A RIS I FE R ARG fE 7 RN AR, e K.
Rechargeable batteries meet this requirement if there is no
disassemble and no fire during the test and within seven days after

the test.

38.3.4.8

MK 8: = AR

Test 8: Forced discharge

L% 8
See Table 8

BN N AE RS IRE N 5 12V BRI B TR E e, A
It FEL VL B RS PRV 55 T M 7 45 A ) R R TR P FELUAL 2% T s ) T
s

Each cell shall be forced discharged at ambient temperature
by connecting it in series with a 12V D.C. power supply at an
initial current equal to the maximum discharge current specified
by the manufacturer.

T 2 DR/ INFIARURE 8 1 R BEL S s S5k F vl AR BB, B 45 e
PR AL o RS FELTBBEAT SR AR, TR I TR) /NI ) A5 T- 3
HUE 25 BB DLYIIRAERS R (285D

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by
the initial test current (in ampere).

LR W SRR R e e S S A ol i AN A/ % N o
Ko

Primary or rechargeable cells meet this requirement if there is no
disassemble and no fire during the test and within seven days after
the test.

T ik, Joid
Ko

No
disassemble
and no fire.
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%1 e FEAELAL =
Table 1 Altitude simulation
e Jii f: Mass (g) /% Voltage (V) "Bk, H1
. . 72 2] J
) FIEIIJ e 5 45 fiB Ak, ﬁﬁz‘z%ﬂﬁ){
I 5 N N M e N Volt Whether leakage,
Sample bURF T WA= ass MRET | WHl)E otage venting,
No. Pre-test | After test | 1058 (%) | Pre-test | After test | 0SS (%) disassemble,
rupture, fire (Y/N)
Z1 94.041 94.040 0.001 8.37 8.37 0.00 N
Z2 94.639 94.639 0.000 8.38 8.38 0.00 N
Z3 95.484 95.484 0.000 8.37 8.37 0.00 N
Z4 95.133 95.133 0.000 8.38 8.38 0.00 N
X1 95.172 95.172 0.000 8.38 8.37 0.12 N
X2 94.895 94.895 0.000 8.37 8.37 0.00 N
X3 94.555 94.555 0.000 8.38 8.38 0.00 N
X4 94.968 94.968 0.000 8.37 8.37 0.00 N
*2 T FE P
Table 2 Thermal test
o Jii f: Mass (Q) Hi % Voltage (V) #rxEkR, H1
. . 1 J
i I B wEsy | W BEAEX
=] S N Mass ST . Voltage Whether leakage,
No. Pre-test | Aftertest | 1058 (%) | Pre-test | Aftertest | 105S (%) disassemble,
rupture, fire (Y/N)
Z1 94.040 94.020 0.021 8.37 8.29 0.96 N
Z2 94.639 94.618 0.022 8.38 8.28 1.19 N
Z3 95.484 95.463 0.022 8.37 8.27 1.19 N
Z4 95.133 95.114 0.020 8.38 8.28 1.19 N
X1 95.172 95.151 0.022 8.37 8.29 0.96 N
X2 94.895 94.875 0.021 8.37 8.27 1.19 N
X3 94.555 94.534 0.022 8.38 8.29 1.07 N
X4 94.968 94.947 0.022 8.37 8.28 1.08 N
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Table 3 Vibration
Jii & Mass (g) H1 /% Voltage (V) ALER, H5
e T ) I IO s ey
Sample No. | JUAT | WKJE |o|\sf|:?°s/o) WRAT | WRE I\ég'sta(g/s venting,

Pre-test | After test Pre-test | After test disassemble,

rupture, fire (Y/N)
Z1 94.020 94.020 0.000 8.29 8.28 0.12 N
Z2 94.618 94.618 0.000 8.28 8.28 0.00 N
Z3 95.463 95.463 0.000 8.27 8.27 0.00 N
Z4 95.114 95.114 0.000 8.28 8.28 0.00 N
X1 95.151 95.150 0.001 8.29 8.29 0.00 N
X2 94.875 94.875 0.000 8.27 8.27 0.00 N
X3 94.534 94.534 0.000 8.29 8.29 0.00 N
X4 94.947 94.947 0.000 8.28 8.28 0.00 N
o ¥t Shock P

J & Mass (g) i Voltage (V) HLER, H

AR N e I N I s Rt iions

Sample No. | kil | J/E |o'\s/|:?32) WRRHT | WKJE I\éggg/% venting.
Pre-test | After test Pre-test | After test disassemble,

rupture, fire (Y/N)
Z1 94.020 94.020 0.000 8.28 8.28 0.00 N
Z2 94.618 94.617 0.001 8.27 8.27 0.00 N
Z3 95.463 95.463 0.000 8.28 8.28 0.00 N
Z4 95.114 95.114 0.000 8.28 8.28 0.00 N
X1 95.150 95.150 0.000 8.27 8.27 0.00 N
X2 94.875 94.875 0.000 8.27 8.27 0.00 N
X3 94.534 94.534 0.000 8.28 8.28 0.00 N
X4 94.947 94.947 0.000 8.28 8.27 0.12 N
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Table 5 External short circuit
R TRS) B et 5 AT, R, 'k
Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)
Z1 57.7 N
z2 57.9 N
Z3 58.2 N
Z4 58.0 N
X1 57.7 N
X2 57.9 N
X3 58.3 N
X4 57.8 N
Ta%bls 5 FHE Crush P
FE 5 B el A, &K
Sample No. Peak temperature (°C) Whether disassembile, fire (Y/N)
Z5 249 N
Z6 25.2 N
z7 25.0 N
Z8 24.6 N
Z9 24.7 N
X5 24.8 N
X6 25.1 N
X7 24.8 N
X8 24.9 N
X9 25.1 N
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Table 7

TR

Overcharge

FE g
Sample No.

ATk, ok
Whether disassemble, fire (Y/N)

Z10

N

Z11

212

Z13

X10

X11

X12

X13

2| Z2|1Z2|Z2|Z2|Z2|Z2

*8

Table 8 Forced discharge

iR il T HEL

FE 5
Sample No.

AL, &K
Whether disassemble, fire (Y/N)

Z14

N

215

216

217

Z18

Z19

Z20

Z21

222

Z23

X14

X15

X16

X17

X18

X19

X20

X21

X22

2| Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z

X23

pd
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7. Vif2 & Procedure Photo Y5 o 4H
Marking
oAb 2
Pretreatment
v
Z1~Z4 Z5~79 Z10-Z13 Z214-723
X1~X4 X5~X9 X10-X13 X14-X23
v
o P A
Altitude simulation
\4
15 R
Thermal test
l |
PR3N E7gan Su Gl &GN
Vibration Crush Overcharge Forced discharge

iy
Shock

A4

SR

External short circuit

)
Kot b2

Analysis
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AGC-BT-E145 ¥53% K°F Electronic balance
AGC-BT-E154 Ji H5& Digital multimeter

AGC-BT-E062~E082

HLY I R 4t Battery Testing System

AGC-BT-E133 HAREAH Vacuum Tester

AGC-BT-E123 P iR A2 R 56 44 Rapid Temperature Change Tester
AGC-BT-E070 Przhik5: & Vibration test instrument
AGC-RE-E062 36 & Mechanical shock test instrument
AGC-BT-E139 TR 7Y e 4 #5056 H L Battery Short-circuit Tester
AGC-BT-E126 F i 45 R 36 41 Battery Crush Tester
AGC-BT-E144 i KA1 Data Acquisition Instrument

AGC-BT-E054~E056

B ifika s Y5 DC power supply
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25 M 75 2% 7K Conditions of Issuance of Test Reports
1 BRYIT 28 T3 B4 BR A 7] (LR SRR A A w] ) AR AT & P IR S RN &, T A R A B . A A RIZET Pk sk
BRI, TIRFZFARARSHGEMRESHNN, S EA R (LT HFRE DRI, All samples and goods are accepted by the
Attestation of Global Compliance (Shenzhen) Co., Ltd (the “Company”) solely for testing and reporting in accordance with the following
terms and conditions. The company provides its services on the basis that such terms and conditions constitute express agreement between the
company and any person, firm or company requesting its services (the “Clients”).
2. FE I HE T AR FT 4R i (LU R RIAR (R D), A R A8 N PR o REA N ARSI R R, 1R B A s A G
S, WA TS S A i . AR, e AT OREA 2w BN AR BOA AT RRIAS, R SR B E A SR
AR BT . BRAFARSRBURAR ] EEREGEESR, BNRAE P FRE, AN F AR RS WA AL 5 =05 e sl % .
Any report issued by Company as a result of this application for testing services (the “Report™) shall be issued in confidence to the Clients
and the Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and it may not be used
for advertising or other unauthorized purposes without the written consent of the Company. The Clients to whom the Report is issued may,
however, show or send it, or a certified copy thereof prepared by the Company to its customer, supplier or other persons directly concerned.
The Company will not, without the consent of the Clients, enter into any discussion or correspondence with any third party concerning the
contents of the Report, unless required by the relevant governmental authorities, laws or court orders.
3. BRARMSRBUR ABIT] iR EGERE EOR, BNRE AR e H M FEE, AR R BH I 55 BERN A K& /FIE. The Company
shall not be called or be liable to be called to give evidence or testimony on the Report in a court of law without its prior written consent,
unless required by the relevant governmental authorities, laws or court orders.
4. 7o CMA WRE S, TR NHS%, AEENHSHIER/EM . The non-CMA report issued by AGC is only permitted to be
used by the client as internal reference use and shall not be used for public demonstration purpose.
5. QR FIE IS A A, A A R R BRI S HOBUR, R A DR BB S M AN RS o In the event of the improper
use of the report as determined by the Company, the Company reserves the right to withdraw it, and to adopt any other additional remedies
which may be appropriate.
6. AN A2 RE AT MR I BOPE A, 1R A BEAE N AR A FVEEAT B k4 . Samples submitted for testing are accepted
on the understanding that the Report issued cannot form the basis of, or be the instrument for, any legal action against the Company.
7. M AR A AT E W B, BRI RS B TR 5 2 R A BT - S BURAE MR B E, AR AT
The Company will not be liable for or accept responsibility for any loss or damage however arising from the use of information contained in
any of its Reports or in any communication whatsoever about its said tests or investigations.
8. i ity T AEVE Bt o BRAR 7 ml b B R A I i, B L AR SR AT R S B 2 R B & A A E] . Clients wishing to use the
Report in court proceedings or arbitration shall inform the Company to that effect prior to submitting the sample for testing.
9. L JRIR S UGS A GE R, & H K T U R SR AL 5 A SR 4R S5 BIAH G )7 . The Company is not responsible for
recalling the electronic version of the original report when any revision is made to them. The Client assumes the responsibility to providing
the revised version to any interested party who uses them.
10. ZIRAR 35 FISCRAEER AN BA A B RAF 6 5o AN PF T MU A RE RN, A A o5 () RAF AR S AR 5. — Bl
o ERERAS ORI, BRSO A B ARG LR, AL B AL R AHMEAT AL PR I R S5 R . BIAEA A ) et
TR RE S R AR IIE, AN REARFE IR BA AR, GRAEAR T MR, PRSI BdRsk, BiUE
ORI S . IS . MR E . NEIE SRR L5 . ORI RACEIRE R 77 it TR AR 5 PR A 25 3
15 . Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically required by individual
accreditation authorities, the Company will only keep the supporting test data and information of the test report for a period of six years. The
data and information will be disposed of after the aforementioned retention period has elapsed. Under no circumstances shall we provide any
data and information which has been disposed of after retention period. Under no circumstances shall we be liable for damage of any kind,
including (but not limited to) compensatory damages, lost profits, lost data, or any form of special, incidental, indirect, consequential or
punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence), product liability or otherwise,

even if we are informed in advance of the possibility of such damages.
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